
Resettlement Plan 

Document stage: Updated  
Project Number: 38272-044 
October 2022 

India: Uttarakhand Integrated and Resilient Urban 
Development Project – Development of Water Supply 
and Sewerage and Storm Water Drainage System at 
Banjarawala - Package 1 

Package UIRUDP: WS&S-DDN-01 

Prepared by   Urban Development   Department, Government   of   Uttarakhand   for   Asian 
Development Bank. This is an updated version of the draft originally posted in October 2021 
available on https://www.adb.org/projects/documents/ind-38272-044-rp-5 

https://www.adb.org/projects/documents/ind-38272-044-rp-5


CURRENCY EQUIVALENTS 
(17 Mar 2022 

Currency unit – Indian rupee (₹) 
₹1.00 = $ 0.0131 
[...]
operation and maintenance (O&M) performance and asset management of WSS in Dehradun and 
Nainital, the project will procure, install, and implement city-wide CMMS for WSS schemes.  
Supervisory control and data acquisition (SCADA) and geographical information system (GIS) will 
provide real-time data and information. The detailed program functions for CMMS will be 
determined through the customized design based on the WSS system needs and WSS governance 
structure in Dehradun and Nainital. 
 
5. Output 4: Institutional capacity and knowledge strengthened. This output aims at 
enhancing project and contract management capacity of PMU, PIUs during implementation and 
O&M, as well as capacity for execution of community awareness programs and GESI Action Plan. 
 
6. This resettlement plan focuses on one of the project contract packages under output 1 
and output 2, which is development of STP, water supply, sanitation, and drainage systems in 
newly  added wards through the 2018 revised boundary located in the southern periphery of 
Dehradun, comprising part of ward number 85, Mothrowala. 
 

7. Implementation of the project will be governed by the acts, rules, regulations of 
Government of India (GOI), the state of Uttarakhand and as per the requirements of ADB 
Safeguard Policy Statement, 2009. During the design, construction, and operation of the project 



21 
 

 

the State of Uttarakhand, Government of India will ensure impact avoidance, mitigation, and 
compensation consistent with ADB SPS, 2009 and international good practice. 
 
 

B. Dehradun Project Location 
 

8. Dehradun is the winter capital and most populous city in the State of Uttarakhand. 
Dehradun experienced fast growing peri-urban areas with huge influx of urban migrants and 
carried out re-boundary mission. As a result, Dehradun has expanded to 300% in area (196.48 
km2) and increased by 141% in population (803,983 in 2018) living in 100 wards. The project 
proposes to establish water supply and sanitation systems in Southern part of newly expanded 
Dehradun, Zone 7, which consists of Kedarpur, Banjarawala and Mothrowala wards. This project   
area is divided into three works packages based on topography and hydrology (Figure 1). 
 
9. The main components of this project package 1 includes: (i) Installation of a deep tubewell  
of 1500 litres per minute (lpm) capacity; (ii) construction of a 1000 kilo liter (kl) capacity over-head 
tank; (iii) installation of  27.079 km of water supply network; (iv) installation of a sewage treatment 
plant (STP) at Daudwala (hereinafter Daudwala STP) with 11 million liter per day (MLD) capacity; 
(v) installation of  13.327 km of sewer pipes along with 574 manholes, including 361 brick masonry 
circular manholes; 166 in-situ RCC circular manholes; and around 47 precast RCC manholes ; 
(vi) 950 water connections and 900 sewer household connections; and (vii) installation of 7 km 
drainage system. 
 

Figure 1: Zone 7 and Location of the Project Package 1, 2 and 3 
   

Source: Detailed Project Report on Banjarawala, 2021, UUSDA 



22 

C. Water Supply System in Banjarawala Package 1 
 

10. The water supply service area under this package is part of ward number 85. There is 
existing water supply in the area but its pipeline network [of Cast Iron (CI), Galvanised Iron (GI) 
and polyvinyl chloride (PVC) pipelines] is more than 25 years old with the average supply level of 
around 110 litres per capita per day (LPCD) for 4 to 6 hours per day, not meeting the performance 
standard. The source of existing water supply system is ground water and the tubewells and the 
overhead tanks are located in the planned package 2 area boundary. 
 
11. Since the existing water supply system is insufficient to accommodate growing population 
in the area, new source and pipeline network have been included in the scope of this project. A 
new deep tube well installation of 1500 litres per minute (lpm) capacity and construction of one 
1000 kl overhead tank (OHT) in Nai Basti, disinfection (chlorination) system, 27.079 km of Ductile 
Iron (DI) K7 pipes along with consumer connections are major components considered for 
proposed water supply system. The proposed network is as shown in Figure 2. 

 
12. The population projection for package 1 area in base year of 2021, intermediate year 2036 
and ultimate design year of 2051 is presented in Table 1. Based on the projected population 
increase, it has been estimated that the project area will have 0.76 MLD, 1.40 MLD and 2.03 MLD 
of water demand during the base, intermediate and ultimate years, respectively. 

 
Table 1: Details of Water Demand in Banjarawala Package 1 Area   

Projected Population (including 10% floating 
population) 

Water Demand (MLD) 

 

Base Year (2021) 
Intermediate 
Year (2036) 

Ultimate 
Year 
(2051) 

Base Year 
(2021) 

Intermediate 
Year (2036) 

Ultimate Year 
(2051) 

4943 9063 13183 0.76 1.40 2.03 

Source: Detailed Project Report on Banjarawala,.2021, UUSDA and Detailed Design by DBO 
Contractor Nov. 2021 to May 2022  

 

13. The design of water supply system is undertaken on district metering area (DMA) basis. 
DMA at entry point will be provided with SCADA operated control valve with actuators, a bulk flow 
meter (Electromagnetic type), pressure transmitter, residual chlorine indicator. The DMA will have 
at least two Critical Measurement Points (CMPs) for continuous logging of pressure, and the 
CMPs shall be such that they should be at the highest and farthest points from the OHT. 
 
14. In the entire project area,  27.079 km new water pipelines (ductile iron pipe Class K7 (DI-
K7) with diameter ranging from 100 mm to 350 mm) will be laid and new house service 
connections will be provided from the newly laid main. The new service connections shall replace 
the old service connections at the entry point to the houses and all house connections meters will 
be having Automatic Meter Reading (AMR) technology. Most of the existing pipelines shall be left 
buried as it is. If the existing water pipes are in the same lining of new water supply pipes, a 
contractor through a detailed survey will establish the requirement of old pipes removal for giving 
way to new pipelines at the time of execution. Those pipes shall be removed and disposed in a 
controlled manner so as not to harm the environment. 
 
 

 

 



23 
 

 

Figure 2: Proposed Water Supply Network for Banjarawala Package 1   

Source: Detailed Project Report on Banjarawala,.2021, UUSDA 

 
D. Sewerage System in Banjarawala Package 1 
 

15. Currently, there is no sewerage system in the contract package area, which is around 176 
Hectare (Ha) comprising part of municipal ward number 85 with a population of 5804       as per 
Census 2011 (Table 2). The sewage from all three package areas, which consist of wards 83, 84 
and 85, will be carried to this area and treated at the sewage treatment plant being developed in 
this package. Table 3 shows the projection of population increase for entire contributing area in 
base year of 2021, intermediate year 2036 and ultimate design year of 2051, which are 41,426 in 
2021, 71,265 in 2036 and 1,01,105 in 2051. Based on the projected population increase, it has 
been estimated that the contributing area will have 4.34 MLD, 7.61 MLD and 10.81 MLD of 
wastewater during the base, intermediate and ultimate years respectively. 
 

 

 

 



24 

Table 2: Area Covered under Banjarawala Package 1   

 

 
Ward Name 

Ward 

No. 
Total ward 
area (Ha) 

Area considered under 
this project (Ha) 

Ward coverage 

1 Mothrowala 85 586 176 30% 

Source: Detailed Project Report (2020) on Banjarawala, UUSDA 

 

Table 3: Details of Sewage Generation in Banjarawala Packages 1, 2 and 3   

 

 
Ward 

2011 
population 

(from 
contributing 

area) 

Projected Population (including 
10% floating population) 

Sewage generation (MLD) 

Base 
Year 
(2021) 

Intermediate 
Year (2036) 

Ultimate 
Year 
(2051) 

Base 
Year 
(2021) 

Intermediate 
Year (2036) 

Ultimate 
Year (2051) 

83 3463 6444 10394 14345 0.69 1.10 1.53 

84 10308 20614 34526 48439 2.16 3.70 5.18 

85 5804 14368 26345 38322 1.49 2.81 4.10 

TOT 
AL 

19575 41426 71265 101105  
4.34 

 
7.61 

 
10.81 

Source: Detailed Project Report (2020) 

 
1. Daudwala Sewage Treatment Plant 

 

16. Daudwala STP will be located at Daudwala in Mothrowala ward (30°14'49” N, 78°1'29” E). 
The total area of the STP site is 0.5264 ha (1.3 acres) owned by Dehradun Nagar Nigam 
(Dehradun Municipal Corporation). The STP layout and land area has changed from the 
preliminary design included in the draft resettlement plan. Due to encroachments and issues 
related to ownership of land parcels (earlier allotted by DNN), the Nagar Nigam authority has 
made changes to the boundary and land area that was previously allotted (at preliminary design 
stage) for the STP. The STP location is chosen taking into consideration the travel time of sewage 
to trunk mains, maximum sewerage area, and land availability and reasonable distance to river 
for ease of disposal of treated effluent. The STP will have a total of 11 MLD treatment capacity. 
The STP capacity was decided based on the average flows that will be contributed by the trunk 
mains. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



25 
 

 

Figure 3: Google Earth Map Showing the Previous STP Boundary Based on Preliminary 
Design

 
Source: Detailed Project Report (2020), UUSDA and Project Management 

 
Figure 4: Updated Google Earth Map of Daudwala STP Boundary 

 
Source: Detailed Design, Project Management Unit (PMU) and Project Management and Design 
Supervision Consultant (PMDSC), 2022 
 



26 

Figure 5: Layout of Daudwala STP 

 
Source: Detailed Project Report (2022), UUSDA, Project Management Unit and Project 

Management and Design Supervision Consultant (PMDSC) 

 

17. The STP shall be constructed in two tiers from inlet chamber of STP up to chlorine contact 
tank. All the sludge handling units shall be rested on ground. Minimum clear service height 
between tier 1 and tier 2 shall be 5.5 m in the premise of the STP. A Terminal Sewage Pumping 
Station (TSPS) will be installed to convey the sewage to the STP by pumping water from receiving 
chamber. It is proposed to provide submersible pumps in wet well type pumping station. 
 

18. A typical sewage treatment process involves (i) primary mechanical treatment to screen 
out grit, debris, oil and grease from the influent; (ii) secondary biological and/or chemical treatment 
process; (iii) disinfection; and (iv) sludge dewatering and disposal. 
 

 

 

 

 
 



27 
 

 

Figure 6: Typical Sewage Treatment Process 

 

Source: Detailed Project Report (2020), UUSDA and Project Management and Design Supervision 
Consultant (PMDSC) 

 

19. For the biological treatment process at Daudwala STP, a Sequential Batch Reactor (SBR) 
is proposed. A SBR is a cyclic activated sludge treatment process and provides highest treatment 
efficiency possible in a single step biological process. The incoming sewage will be fed into the 
cyclic activated sludge process/SBR process basins for biological treatment to remove 
biochemical oxygen (BOD), chemical oxygen demand (COD) and suspended solids. Thus, no 
additional settling unit, nor a secondary clarifier will be required. As for disinfection process, 
chlorine treatment will be used. As the STP will be designed following a modular approach, it will 
optimize  energy and resource consumption. Figure 6 is the typical sewage treatment process. 
During the detailed engineering design, the treatment process has been finalized and details 
shown in figure 6, Nevertheless, the treated effluent must meet the effluent quality standards as 
appended in Appendix 4 of IEE report of Banajarawala Package 1. 
 

20. For sludge treatment, a sludge sump will collect thickened sludge from SBR basins. 
Supernatant from the sump will be returned to inlet/equalization tank for treatment. Sludge from 
sump will be pumped to sludge thickener, and the thickened sludge will be pumped to mechanical 
sludge dewatering system (such as centrifuge). Dewatered sludge cake will further air dried in a 
sludge storage shed for 15 days. Sewage sludge generated from the SBR process has undergone 
sufficient treatment for stabilization and pathogen reduction. Hence, the sludge generated is of 
high quality that can be applied on land. Considering that the sludge from the SBR process is 
composed of both inorganic and organic materials, large concentration of some plant nutrients 
and much smaller concentrations of numerous trace elements and organic chemicals, the sludge 
can be used as fertilizer in agricultural land. Any remaining sludge can be disposed to an identified 
landfill         site, which is located in about 20 km away from proposed STP. A sludge reuse plan is 
under preparation, in consultation with the Municipal authorities. 

 

 
 



28 

Figure 7: Schematic Plan of Daudwala STP 

 
Source: Detailed Project Report (2020), UUSDA and Project Management and Design Supervision 
Consultant (PMDSC) 

 

21. Reuse and discharge of treated effluent. It is proposed to reuse the treated effluent for 
various non-domestic purposes. A portion of the treated effluent shall be collected in the treated 
effluent storage tank by gravity. The treated effluent can be used for gardening, cleaning, car 
washing, firefighting, sewer manholes flushing and other purposes within plant premises. In order 
to safeguard the interest of users of treated effluent, it is proposed to apply technology/process 
to achieve very low biological oxygen demand (BOD) - BOD10, and suspended solids (SS) in the 
treated effluent. The preparation of treated effluent reuse plan is underway and will be 
implemented by the contractor in consultation with the Dehradun Nagar Nigam authorities. A 
storage tank for treated                       wastewater will be installed within the STP premise. 
 
22. Outfall  sewer will be installed to discharge treated effluent from the STP that will meet the 
discharge standards. The STP will have a backup generator, which is an emergency diesel 
generator set of 400 kVA capacity (2 numbers) as emergency power for common and essential 
services/ utilities. The DG set(s) shall be compliant to relevant state/ central pollution control board 
regulation for following emission standards. 
 

Table 4: Diesel Generator (DG) Set Emission Standards 

         Source: Detailed Project Report (2020), UUSDA 

DG Output in kW Emission Limit in g/kW- hr 
(NOx + HC/ CO/ PM) 

Smoke Limit (light absorption 
coefficient m-1) 

Up to 19 kW <= 7.5 / <= 3.5 / <= 0.3 <= 0.7 

> 19 kW up to 75 kW <= 4.7 / <= 3.5 / <= 0.3 <= 0.7 

> 75 kW up to 800 kW <= 4.0 / <= 3.5 / <= 0.2 <= 0.7 



29 
 

 

 

2. SCADA and GIS system 
 

23. GIS data of all the assets created under the contract package have been created. The 
three- dimensional position (x,y,z) of all point and line assets constructed under this contract 
package, including tube well, overhead tank, water pipe network, consumer connections, sewers, 
manholes, property chambers, house service connections, pumping station, STP, valves, pumps, 
and septic tanks has been surveyed. Nodes shall be created to clearly delineate different pipe 
sections in terms of material and diameter and to allow for future development of a hydraulic 
model in the GIS platform. Point and line data (i.e., the pipeline) will be consistent with the 
attributes of the existing Survey of India GIS and new attributes pertaining to non-survey data, 
e.g., pump make and model, images and/or plans will be added. 
 
24. The GIS data will be linked to web-based interface/ dashboard to Supervisory Control and 
Data Acquisition (SCADA) for control and monitoring. SCADA presents the data as a viewable 
and controllable system on the screen of a computer. The data thus collected is stored and 
analysed for better real time process control. It assists plant operating personnel by monitoring 